KFX 450 HQ Forum banner

1 - 6 of 6 Posts

·
Registered
Joined
·
26 Posts
Discussion Starter #1 (Edited)
Hello All,
When I removed my oil filter, I am missing the TWO bolts in the back behind the oil filter that screw into the right side engine housing.
Would that cause coolant to leak out of the weep hole or any other problems?

Is this the correct part number to buy new bolts?
  • Reference
    132
  • Part Number
    132BA0618
  • Description
    BOLT-FLANGED-SMALL,6X18
Thanks in advance
 

·
Registered
Joined
·
26 Posts
Discussion Starter #3
I ordered 2 of these bolts (132BC0670 = 132C) and they are way too long (3in long) this cant be the correct bolts in your provided picture. I was expecting bolts about 1/2-3/4 in long
 

·
Super Moderator
Joined
·
9,617 Posts
It's shown to be 132c & your first choice to be right...
  • Part Number
    132BA0618
  • Description
    BOLT-FLANGED-SMALL,6X18
30mm is 1.18 inches
18mm is 0.70 inches

Is there an ace hardware store near you to get M6x18mm bolts...???

You click on the 132c it gives you BOLT-FLANGED-SMALL,6X70132BC0670 Save up to 25% on 2009 Kawasaki KFX450R OEM ATV Parts | MotoSport

Sorry about that...!
 

·
Registered
Joined
·
26 Posts
Discussion Starter #6
I bought (2) M6x20 (with washers) and (2) M6x16. I could not find any M6x18 anywhere. I looked in 5 different hardware stores. For me the M6x20 (with washer) worked better than the shorter M6x16
Thanks
 
1 - 6 of 6 Posts
Top